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History of this test report

Report No. Version Description Issue Date
FR491901C 01 Initial issue of report Nov. 08, 2024
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Summary of Test Result

Report Ref Std. Result
Clause Clause Test tems (PASS/FAIL) Remark
3.1 15.247(a)(2) 6dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -
3.2 15.247(b) Power Output Measurement Pass -
3.3 15.247(e) Power Spectral Density Pass -
Conducted Band Edges Pass -
3.4 15.247(d)
Conducted Spurious Emission Pass -
. . 2.39dB
35 15.247(d) Rad'atEdSBz:iifsdgﬁ:;gnRad'ated Pass under the limit at
P 4874.00 MHz
15.38 dB
3.6 15.207 AC Conducted Emission Pass under the limit at
0.61 MHz
3.7 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:
The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Avis Chuang
Report Producer: Ming Chen

TEL: 886-3-327-0868 Page Number 1 4 of 22

FAX: 886-3-327-0855 Issue Date : Nov. 08, 2024
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 1 01



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR491901C

1  General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n, Wi-Fi 5GHz 802.11a/n/ac and GNSS.

Antenna Type

WLAN: FPC Antenna

Bluetooth: FPC Antenna

GPS / Glonass / BDS / Galileo: FPC Antenna

Antenna information

2400 MHz ~ 2483.5 MHz Peak Gain (dBi) | -1.67

Remark: The EUT’s information above is declared by manufacturer. Please refer to Disclaimer in

report summary.

SKU LIST
Model SKU1_8G+128G SKU2_8G+128G SKU3_8G+256G SKU4_8G+256G
CPU MTK MT8781N MTK MT8781N MTK MT8781N MTK MT8781N
LCM EDO 12.6", EDO 12.6", EDO 12.6", EDO 12.6",
EC60QBC71.A EC60QBC71.A EC60QBC71.A EC60QBC71.A
Spectek KEYMOS Spectek KEYMOS
UMCP |SMVUM17YZZCD91SK |KU16B6XOBFM-DBF, [SMVUM181ZZCDA1SK |KU21S6XOBFM-DDF,
SM, 8+128GB 8+128GB PR, 8+256GB 8+256GB
UTL UTL UTL UTL
Battery |U28100115PV/1S2P/10 |U28100115PV/1S2P/10 |{U28100115PV/1S2P/10 |U28100115PV/1S2P/10
000mAh 3.8V 000mAh 3.8V 000mAh 3.8V 000mAh 3.8V
Wifi / MTK MT6631 MTK MT6631 MTK MT6631 MTK MT6631
Bluetooth
Front |Zhuocheng OV08D10, |(Zhuocheng OV08D10, |Zhuocheng OV08D10, |Zhuocheng OV08D10,
Camera |8MP 8MP 8MP 8MP
Rear Zhuocheng OV13B10, |Zhuocheng OV13B10, |Zhuocheng OV13B10, |Zhuocheng OV13B10,
Camera |13MP 13MP 13MP 13MP
Aoda Aoda Aoda Aoda
A829-120167C-AR1 A829-120167C-AR1 A829-120167C-AR1 A829-120167C-AR1
Adapter A829-120167C-US1 A829-120167C-US1 A829-120167C-US1 A829-120167C-US1
A829-120167C-EU1 A829-120167C-EU1 A829-120167C-EU1 A829-120167C-EU1
A829-120167C-TL1 A829-120167C-TL1 A829-120167C-TL1 A829-120167C-TL1
A829-120167C-UK1 A829-120167C-UK1 A829-120167C-UK1 A829-120167C-UK1

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number

Issue Date

Report Version

15 of 22

: Nov. 08, 2024
: 01




swanranas. FCC RADIO TEST REPORT

Report No.

: FR491901C

1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

THO5-HY, CO07-HY, 03CH20-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the

requirements of the following standards:

+ FCC Part 15 Subpart C §15.247

+ FCC KDB Publication No. 558074 D01 15.247 Meas Guidance v05r02
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any

modification during the testing.
2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:

landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and only the worst case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Frequency Band Channel (II:\I'I'(I:C;) Channel I:I:'ne:;)
1 2412 7 2442
2 2417 8 2447
2400-2483.5 MHz 3 2422 2 2452
4 2427 10 2457
5 2432 11 2462
6 2437
TEL: 886-3-327-0868 Page Number 17 of 22
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2.2 Test Mode

The final test modes include the worst data rates for each modulation shown in the table below.

Modulation Data Rate
802.11b 1 Mbps
802.11g 6 Mbps
802.11n HT20 MCS0
Test Cases
AC
Mode 1 :WLAN (2.4GHz) Link + Bluetooth Link + Earphone + USB Cable (Charging
Conducted
from AC Adapter) for SKU3_8G+256G
Emission

Remark: For Radiated Test Cases, the tests were performed with SKU3_8G+256G.

2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Motebook

/

WLAN AP Monior ‘

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.
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2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name |FCC ID Data Cable Power Cord
1, [Bluetooth Sony Ericsson |MW600 PY7DDA-2029  |N/A N/A
Earphone

2. |WLAN AP ASUS RT-AC52 MSQ-RTAC4A00 [N/A Unshielded, 1.8 m
AC I/P:

3. |Notebook DELL Latitude 3400 |FCC DoC N/A Unshielded, 1.2 m
DC O/P:
Shielded, 1.8 m

4. |Earphone + Mic |Samsung Ecouteur N/A N/A Unshielded, 1.8 m

5. Earphone MOTO JYN1181B N/A N/A Unshielded, 1.2m

2.5 EUT Operation Test Setup

The RF test items, make the EUT (SW: Acer_ AVOUO _X12-11_RVOORBO03_EEA GEN1) get into the
engineering modes to provide channel selection, power level, data rate and the application type and for

continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example:
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL: 886-3-327-0868 Page Number 19 of 22
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3 Test Result
3.1 6dB and 99% Bandwidth Measurement

3.1.1Limit of 6dB and 99% Bandwidth
The minimum 6 dB bandwidth shall be at least 500 kHz.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures
1. The testing follows the ANSI C63.10 Section 6.9.3 (OBW) and 11.8.1 (6dB BW).

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

Set the maximum power setting and enable the EUT to transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz.
Set the Video bandwidth (VBW) = 300 kHz. In order to make an accurate measurement. The 6
dB bandwidth must be greater than 500 kHz.

5.  For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

6. Measure and record the results in the test report.

3.1.4Test Setup

(a¥s [} O
Spectrum Analyzer EUT
3.1.5Test Result of 6dB and 99% Occupied Bandwidth
Please refer to Appendix A.
TEL: 886-3-327-0868 Page Number 1 10 of 22
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3.2 Output Power Measurement

3.2.1Limit of Output Power
For systems using digital modulation in the 2400-2483.5 MHz, the limit for output power is 30 dBm. If
transmitting antenna with directional gain greater than 6 dBi is used, the peak output power from the
intentional radiator shall be reduced below the above stated value by the amount in dB that the
directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has to be

reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

1. For Average Power, the testing follows ANSI C63.10 Section 11.9.2.3.2 Method AVGPM-G

2. The RF output of EUT is connected to the power meter by RF cable and attenuator. The path
loss is compensated to the results for each measurement.

3.  Setthe maximum power setting and enable the EUT to transmit continuously.

4.  Measure the conducted output power and record the results in the test report.

3.2.4Test Setup

=

[

Attenuator
Power Meter EUT
3.2.5Test Result of Average Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

The peak power spectral density shall not be greater than 8 dBm in any 3 kHz band at any time

interval of continuous transmission.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.10.2 Method PKPSD.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3.  Setthe maximum power setting and enable the EUT to transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 3 kHz.
Video bandwidth VBW = 10 kHz In order to make an accurate measurement, set the span to 1.5
times DTS Channel Bandwidth. (6dB BW)

5. Detector = peak, Sweep time = auto couple, Trace mode = max hold, Allow trace to fully
stabilize. Use the peak marker function to determine the maximum power level.

6. Measure and record the results in the test report.

3.3.4Test Setup

Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Conducted Band Edges and Spurious Emission Measurement

3.4.1Limit of Conducted Band Edges and Spurious Emission Measurement

In any 100 kHz bandwidth outside of the authorized frequency band, the emissions which fall in the

non-restricted bands shall be attenuated at least 20 dB / 30dB relative to the maximum PSD level in

100 kHz by RF conducted measurement.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.11.3 Emission level measurement.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3. Setthe maximum power setting and enable the EUT to transmit continuously.

4. Set RBW =100 kHz, VBW=300 kHz, Peak Detector. Unwanted Emissions measured in any 100
kHz bandwidth outside of the authorized frequency band shall be attenuated by at least 20 dB
relative to the maximum in-band peak PSD level in 100 kHz when maximum peak conducted
output power procedure is used. If the transmitter complies with the conducted power limits
based on the use of RMS averaging over a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB per 15.247(d).

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

3.4.4Test Setup

e 2

Spectrum Analyzer EUT

3.4.5Test Result of Conducted Band Edges and Spurious Emission

Please refer to Appendix A.
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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious

must be at least 20 dB below the highest emission level within the authorized band. If the output

power of this device is measured by spectrum analyzer, the attenuation under this paragraph shall be

30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F (kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements.

2. The EUT is arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

4, The EUT is set 3 meters away from the receiving antenna, which is mounted on the top of a
variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.
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7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW =100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW= 3 MHz for f > 1 GHz for peak measurement.
For average measurement:
+  VBW =10 Hz, when duty cycle is no less than 98 percent.
«  VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.

3.5.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

Metal Full Soldered Ground Plane

For radiated test from 1GHz to 18GHz

RX Antenna

[

RX Antenna

Spectrum Analyzer | Receiver

| o 3m —
_____ EUT ; 1
= =i :
I
1.5m !
|
o o, A
Metal Full Soldered Ground Plane
50
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.5.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result comes

out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.5.7Duty Cycle

Please refer to Appendix D.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10'" Harmonic)

Please refer to Appendix C.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.6.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =
9kHz) with Maximum Hold Mode.
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3.6.4Test Setup

o £ 0 B o O ey e T o e SR i s s S Ty |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
— |
| e EUT '
I - ol [ I l 80 cm to
| Receiver | gruund
| 500 RF Cable SHem | || ptane
|
: |
|
| |r’ 2 |
| 3 | L
| “3bp ;
|
| AC :
I AMH | |
I (LISHy | |
I L Ll |
|
I s | £
I o -~ Bonded to horizontal l o -
P4 round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements
3.7.1Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.7.2 Antenna Anti-Replacement Construction

Antenna permanently attached.
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4 List of Measuring Equipment

Instrument | Brand Name | Model No. Serial No. | Characteristics Cal::l;ar::;ion Test Date Due Date Remark
E(’;’ggﬁ:ﬁ Keysight N9038B | MY62210111 N/A Sep. 03, 2024 Og’f;t_OZg?%;‘{ Sep. 02, 2025 (Og{gai;gf’:y)
Loop Antenna | Ronde & HFH2-22 100488 | 9 kHz~30 MHz | Aug. 29, 2024 Og’f;t_OZg?%;‘{ Aug. 28, 2025 (Og{gai;gf’:y)
Preamplifier EMEC EM18G40G | 060801 | 18GHz~40GHz | May 27, 2024 Og;_"{fgg;‘; May 26, 2025 (O?cha‘:'iggf’;"w
Controller |  ChainTek 3000-1 NA  aosanimst| VA | B ems | NA 030100 1)
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m NA (e s | NA 030H 00 1)
TurnTable | ChainTek | T-200-S-1 N/A 0~360 Degree N/A Og;_"if%;‘ .| NA (Oggﬁ'i;‘gf’gw
Signal Analyzer|  Keysight N9O10B | MY60240520 N/A Dec. 12, 2023 Og;."ff%;‘ | Dec. 11, 2024 (ongﬂng?QY)
Bilog Antenna | TESEQ 6’1111155?:9222 55606 & 08 | 30MHz~1GHz | Oct. 20, 2023 O&t.ozéyz%;‘; Oct. 19, 2024 (Osgﬂi;‘gfﬁw
Horn Antenna | SCMV(R7PF | BBHA0120D | 02360 | 1GHz-18GHz | Oct. 30,2023 | 0T 200 7| oct 20,2024 | SEAS 1N
o | VoK 2P| BBHAOT70 | 1223 | 18GHz40GHz | Jun. 24,2024 |5 O 2000 7| dun. 23, 2025 | SaAONOR
Preamplifier | COM-POWER| ~ PAM-103 | 18020201 | 1MHz-1000MHz | Jan. 01, 2024 |00 0T 2% ™| Dec. 31, 2004 | Z28510
Amplifier emcr | EMCTIBASSS | 950707 N/A Nov. 13,2023 |5 07 2000 ™| Nov. 12, 2024 | ZEE8TD
RF Cable | oupeie | SUCOPLEX 812/222,/228243(2)‘71 N/A san. 17,2024 | 50 07 2080 7] gan. 16, 2025 (osi?caaigg?gv)
Hygrometer | TECPEL | DTM-303A | TP211382 N/A Mar. 27, 2024 Oggt_OZé‘Zggg | Mar. 26, 2025 (osi?caaigg?gv)
Software Audix N/A RK-002156 N/A NA e s | A 300 )
AQPower | ACPOWER | AFC-11003G | F317040033 N/A NA | Sep.27,2024|  NIA (Cé’gg‘;""_:g’(r)‘
Software Rohde & lemcaz vi030| N/ N/A NA | Sep.27,2024|  NIA (Cé’gg‘;""_:g’(r)‘
Pulse Limiter | SCHWARZBE | VTSD 9561-F | 89618 1 oktiz 200MHz | Oct. 20, 2023 | Sep. 27, 2024 | Oct. 19, 2024 (Coogg‘;cf_:%‘
RF Cable gﬂﬁﬁfé; RG214/U | 1358175 | 9kHz~30MHz | Mar. 14,2024 | Sep. 27, 2024 | Mar. 13, 2025 (Coogg‘;cf_:%‘
vNobine TESEQ NNB 51 45051 N/A Mar. 10, 2024 | Sep. 27, 2024 | Mar. 09, 2025 (Coogg‘;cﬂ?;)‘
jourtine | TESEQ NNB 52 36122 N/A Mar. 07, 2024 | Sep. 27, 2024 | Mar. 06, 2025 ?Cogg‘;cﬂ%r)‘
EM) Test | Rohde & ESCI7 100724 | 9kHz~7GHz | Feb. 20,2024 | Sep. 27, 2024 | Feb. 19, 2025 ?Cogg‘;cﬂ%r)‘
Hygrometer | TECPEL DTM-303A | TP201996 N/A Nov. 07, 2023 %céi_cﬂsé‘22002244~ Nov. 06, 2024 (C;T"'_r"g;jﬁ‘;
Power Sensor | DARE RPR3006W 1?S§?§;N 10MHz~6GHz | Jan. 10, 2024 %3;&_()135},2200224; Jan. 09, 2025 (C;T"l_r"gg_ﬁf(‘;
Signal Analyzer|  Sooc & FSV40 101566 | 10Hz~40GHz | Aug. 23, 2024 %3;&_()135,2200224; Aug. 22, 2025 goﬁgg_ﬁi‘;
S"K/ilgci?]fz?:‘ero' Burgeon ETF-058 E((:;%())?;)S“ N/A May 20, 2024 %’éi_%,zzoozz“; May 19, 2025 goﬁgg_ﬁi‘;
Software Sporton 5%5;__;%39'5 N/A o tﬁgr”%gtt?ti - N/A %’éi_%,zzoozz“; N/A goﬁgg_ﬁi‘;
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 3.44 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.40 dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence 4.50 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.60 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 5.40 dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR491901C

Test Engineer:

Mina Liu

Temperature:

21~25

°C

Test Date:

2024/10/3~2024/10/15

Relative Humidity:

51~54

%
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TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

Report Number : FR491901C

2.4GHz Band Single Antenna
99% Occupied BW 6dB BW 6dB BW
Data Freq. . .
Mod. NTY{ CH. (MHz) (MHz) Limit Pass/Fail
Rate (MHz)
(MHz)
Ant1 Ant2 Ant1 Ant2
11b | 1Mbps| 1 1 2412 13.07 - 8.05 - 0.50 Pass
11b |1Mbps| 1 6 2437 12.92 - 8.05 - 0.50 Pass
11b | 1Mbps| 1 11 2462 12.96 - 8.06 - 0.50 Pass
11g |6Mbps| 1 1 2412 17.14 - 16.34 - 0.50 Pass
11g |6Mbps| 1 6 2437 16.74 - 15.43 - 0.50 Pass
11g |6Mbps| 1 11 2462 16.73 - 15.32 - 0.50 Pass
HT20 [ MCSO| 1 1 2412 18.09 - 17.58 - 0.50 Pass
HT20 [ MCSO| 1 6 2437 17.76 - 15.14 - 0.50 Pass
HT20 [ MCSO| 1 11 2462 17.75 - 15.11 - 0.50 Pass
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Report Number : FR491901C

TEST RESULTS DATA
Average Output Power

2.4GHz Band Single Antenna
Average Conducted EIRP EIRP
Data S Conducted Pc?wgr DQ Power Pc?wgr Pass
Mod. NTY CH. Power Limit (dBi) Limit A
Rate (MHz) (dBm) (dBm) (dBm) (dBm) [Fail
Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2 [ Ant1 | Ant2

11b | 1Mbps| 1 1 2412 | 12.00 - 30.00 - -1.67 - 10.33 - 36.00 - Pass
11b |1Mbps| 1 6 2437 | 11.80 - 30.00 - -1.67 - 10.13 - 36.00 - Pass
11b | 1Mbps| 1 11 2462 | 12.20 - 30.00 - -1.67 - 10.53 - 36.00 - Pass
11g |6Mbps| 1 1 2412 | 12.20 - 30.00 - -1.67 - 10.53 - 36.00 - Pass
11g |6Mbps| 1 6 2437 | 12.20 - 30.00 - -1.67 - 10.53 - 36.00 - Pass
11g |6Mbps| 1 11 2462 | 12.30 - 30.00 - -1.67 - 10.63 - 36.00 - Pass
HT20 [ MCSO| 1 1 2412 | 12.20 - 30.00 - -1.67 - 10.53 - 36.00 - Pass
HT20 [ MCSO| 1 6 2437 | 12.30 - 30.00 - -1.67 - 10.63 - 36.00 - Pass
HT20 [ MCSO| 1 11 2462 | 12.10 - 30.00 - -1.67 - 10.43 - 36.00 - Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR491901C

2.4GHz Band Single Antenna

Peak PSD DG Pei:‘m'?tSD
Mod. | D28 [yrf cn. | Frea (dBm/3kHz) (dBD) (dBm/3kHz) | Pass/Fai

Rate (MHz)
Ant1 Ant2 Wgrgf 1 Antt Ant2 Ant1 Ant2

11b |1Mbps| 1| 1 | 2412 | -10.70 N 167 N 8.00 N Pass
11b |1Mbps| 1| 6 | 2437 | 1047 R 167 - 8.00 R Pass
11b |[1Mbps| 1| 11 | 2462 | -10.51 N 167 N 8.00 N Pass
T1g |6Mbps| 1| 1 | 2412 | -13.37 R 167 - 8.00 R Pass
11g |6Mbps| 1| 6 | 2437 | -13.13 N 167 - 8.00 N Pass
T1g |6Mbps| 1| 11 | 2462 | -12.96 R 167 - 8.00 R Pass
HT20 [MCSO| 1| 1 | 2412 | 1320 N 167 - 8.00 N Pass
HT20 [MCSO| 1| 6 | 2437 | -13.12 R 167 - 8.00 R Pass
HT20 [MCSO| 1| 11 | 2462 | -13.56 N 167 N 8.00 N Pass

Measured power density (dBm) has offset with cable loss.
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6dB and 99% Occupied Bandwidth

<802.11b>

. o, 0 .
6dB Bandwidth 99% Occupied Bandwidth
Spectrum u‘? Spectrum u‘?
RefLevel 30.00 dBm  Offset 25.63 0B @ RBW 100 kHz RefLevel 30.00 dBm  Offset 25.63 0B @ RBW 300 kHz
o Att 208 SWT  10.1ms @ VBW 300 kHz _Mode Swesp o Att 20d8  SWT  10.1ms @ VBW 1MHz _Mode Swesp
[@ 1Pk View [@ 1Pk View
M1[1] 2.78 dBm)| M1[1] 3.84 dBm)|
P, 2.40798600 GHZ| . 2.41250490 GHz|
20 D2(1] 0.40 dB 20 Occ Bw 13.073692631 MHz
£8.04800 MHz
10 di 10 df T
I
5 ., P, T P 0dB AP M
od It =i T ,
- 2
10 di ) -10 df s e
’ Wik W M
W ‘-."‘_“ ‘ |
-20 df -20 iy \/\
s0d » J
30 df " 7 '\
‘\\ " - o) Ty et Sl
’(u dBm ‘
50 o
-50 de
-60 df
60 dBir
CF 2.412 GHz 10001 pts Span 50.0 MHz
CF 2.412 GHz 10001 pts Span 20.0 MHz Marker
Marker Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
Type | Ref | Trc | X-value l ¥-value |__Function | Function Result | ML 1 2.4125048 GHz 3.84 dBm
ML 1 2,407986 GHz -2.78 dBm L 1 2.4D549565 GHz -10.04 dBm Occ Bw 13.073692631 MHz
Dz M1 1 £.048 MHz -0.40 d@ T2 1 2.41856034 GHz -10.22 dBm
[ N 7 measuring.. CURRSAEND W0 4 1L [ ) [TRERRE ]

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11g>

. 0, . .
6dB Bandwidth 99% Occupied Bandwidth
Spectrum c.'}‘J Spectrum ?}‘J
RefLevel 30,00 dBm  Offset 25.63 db & RBW 100 kHz RefLevel 30,00 dBm  Offset 25.63 db e RBW 300 kHz
o Att 20d8  SWT  10.1ms @ VBW 300 khz  Mode Sweep o Att 20dE  SWT  10.1ms @ VBW 1MHz _ Mode Sweep
[@ 1Pk view @ 1Pk view
M1[1] 5.89 dBm)| M1[1] 3.66 dBm)|
P 2.40383800 GHz . 2.40866530 GHz
20 D2[1] 0.29 dB| =0 Occ Bw 17.138286171 MHz
16.34000 MHz|
10 di 10 o L
b e
—i01 0,245 dim 0db T
o, Ty YOOI U VTSV WO P DT T P T Im - \ v
3 D2 .5.755 dBm f B
10 dem—t AL il -10 ( \
= J \'\'\n -20
W ] ‘
-30 df
-40 dBm
50 d
<50 d
-60 df
60 dBir
CF 2.412 GHz 10001 pts Spon 50.0 MHz
CF 2.412 GHz 10001 pts Spon 20.0 MHz Marker
Marker Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.4086653 GHz 3.66 dBm
ML 1 2,403838 GHz -5.89 dBm 1 1 2.40343586 GHz -6.40 dBm Occ Bw 17.138265171 MHz
p2| M1 1 16,34 MHz -0.29 d@ T2 1 2.42057414 GHz -5.11 dBm
[ )i 7 Heasuring.. WARRARRLD W0 4 1L [ ) [T ]

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<802.11n HT20>

6dB Bandwidth

Ref Level 30.00 d8m Offset 2563 db & RBW 100 kHz

99% Occupied Bandwidth

Ref Level 30.00 d8m  Offset 25.63 db @ RBW 300 kHz
| Att 20 d8  SWT 10.1 ms & VBW 300 kHz  Mode Sweep | Att 20 d8  SWT 10.1ms & VBW 1MHz Mode Sweep
(@ 17k View (@ 17k View
M1[1] 5.85 dBm M1[1] 3.38 dBm
o 2.40321400 GHz » 2.40796540 GHz
20 D2[1] 0.01 dg| =0 Occ By 18.088191181 MHz
17.58400 MHz
10 di 10 d -
b
H "
s T ety 3 o o 1 -
e o M d st ‘,,-Wl..m b mtnond i 7 1
10 l:j; o AL il -10 df
- L

r_d

o Wl d
Y

20 di
-30 de
-40 dBm "

50 o
-60 df
60 dB
CF 2.412 GHz 10001 pts Span 50.0 MHz
CF 2.412 GHz 10001 pts Span 20.0 MHz Marker
Marker Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | ML 2.4079654 GHz 3.38 dBm
ML 1 2,403214 GHz -5.85 dBm L 1 2.4029708 GHz -4.40 dBm Occ Bw 18088191181 MHz
Dz M1 1 17,584 MHz -0.01 d@ T2 1 2.42105909 GHz -4.65 dBm
T J Measuring...  BRARCENNN W0 4 [

] [T ]

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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IPower Spectral Density(dBm/3kHz)

<802.11b>

Worst Case Power Density (dBm/3kHz)

Spectrum

(=)

Ref Level 30,00 dBm
o Att 20 dB

Offset 25,42 dé @ RBW 3 kHz
SWT 135 ms @ YBW 10 kHz

Mode Sweep

® 1Pk Max

20d

M1[1]

-10.47 dBm|
2.4377715 GHz

10 deém

0 dem:

-10 dBm

™M

20 dam gl

Lo

I Py

ﬂ ,JMMRI i

bl b,

‘IMM‘U‘WAW(.

i

eV
.

(S

-40 dBm

-50 dBm

-60 dém

CF 2.437 GHz

1001 pts

Span 12.069 MHz

Marker
Type | Ref | Trc |

X-value | Y-value |

Function |

Function Result

M1 1

2,4377715 GHz -10,47 dBm

s L
ate: 14.0CT.20

24 16

:144:40

J

<802.11g>

Worst Case Power Density (dBm/3kHz)

Spectrum

&

Ref Level 30.00 dém
|& Att 20 dB

Offset 25.52 dé @ RBW 3 kHz
SWT 256 ms @ VBW 10 kHz

Mode Sweep

@ 1Pk Max

20 dBm

M1[1]

-12.96 dBm)|
2.4613805 GHz

10 deém

0 dem:

-10 dBm

-20 dBm

o A

M

i

by

-30 dBm

vl

II'L'rrLWJ W VV\}‘V(’"}

iy

AL

wr if wu‘

P\ﬂ.w

g

-40 HBW

K

ﬁEﬁm

-60 dBm

L

CF 2.462 GHz

1001 pts

Span 22.983 MHz

Marker
Type | Ref | Trc |

X-value | Y-value |

Function |

Function Result

M1 1

2,4613805 GHz -12,96 dBm

J
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<802.11n HT20>

TEL: 886-3-327-0868

Worst Case Power Density (dBm/3kHz)

Spectrum

Ref Level 30,00 dBm
o Att

® 1Pk Max

&

Offset 25,42 dé @ RBW 3 kHz

20 dB SWT 253 ms @ YBW 10 kHz Mode Sweep

M1[1] -13.12 dBm)|

2.4345050 GHz
20 dBm

10 deém

0 dem:

-10 dBm

stk A A A A

-20 dém I,:,.\UW FHAY

=

WY TR

Mr.y\mﬁ NM‘\l f‘lr’mﬂﬁmn Al pd o

H s
T ‘I

-30 dém

-40 dBi h

Hy
-50 IIlE\ m m{t\L"'(
fia W

-60 dém

CF 2.437 GHz

1001 pts

Span 22.704 MHz
Marker

Type | Ref | Trc | Y-value |

X-value |
M1 1 -13,12 dém

Function |
2.434505 GHz

Function Result

] J

FAX: 886-3-327-0855
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Report No. : FR491901C

\Band Edges and Spurious Emission\
Number of TX =1, Ant. 1 (Measured)

Test Mode : 802.11b

Test Channel : |01

100kHz PSD reference Level

Channel 01 Plot

L JL J

c.'? Spectrum c.'?
RefLevel 30.00 dBm  Offset 25.63 0B @ RBW 100 kHz RefLevel 20.00 dBm  Offset 25.63 0B @ RBW 100 kHz
o Att 208 SWT  1.1ms @ VBW 300 kHz _Mode Swesp o Att 20de  SWT B ms @ VBW 300 kHz _Mode Sweep
@ 1Pk Max [@ 1Pk View
M1[1] 3.27 dBm| M1[1] 12.68 dBm
2.4125070 GHz| 2.3185800 GHz|
20 dBm 10 dBm
10 o 0dBm i
0 dBm o= DAt f '\WI» AT 10 d \f ll
AL ek ne LS Y |I \
10 dem - - -20 d
7 = \1
V! /' D1 -26.730 dBnr 1 1
-20 -30 db ; il
304 a0 okl |
e L PRI FRPR N QOO O ) Ty - M“ﬂ
-0 dBm 50 dBm ——
50 d 60 d
-0 d 70 db
F1
CF 2.412 GHz 1001 pts Span 12.072 MHz Start 2.91 GHz 8001 pts Stop 2.445 GHz
Markar Markar
Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result |
1 2,412507 GHz 3.27 dBm 1 2.31858 GHz ~42.68 dBm
] B W T measuring...

[ EECERPN N p

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum

Ref Level 20.00 d8m Offset 2563 db & RBW 100 kHz

Spectrum

=

Ref Level 20.00 d8m Offset 2563 db & RBW 100 kHz

o Att 1008 SWT _ 30.1ms @ VBW 300 kHz _Mode Swesp. o att 1008 SWT  255ms @ VBW 300 kHz Mode Sweep
[@ 1Pk view [@ 1Pk view
M1[1] M1[1] 1.66 dBm)|
o 2.413930 GHz|
10 dBm 10 dem M2[1] 47.93 dBm
L 6.385000 GHz|
0dBm 0 i
10 d 10 d
20 di 20 d
R D1 -26.730 dBm
D1 -2¢ 0 dBrmr -30 d
30 di 30
40 d
a0 o -
70 dB
70 db
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.41393 GHz 1.86 dBm
L 1 947.573 MHz -52.93 dBm M2 1 6.385 GHz -47.93 dBm
[ il j Measuring... 4 L L j Measuring... MRARCEILD G 4
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Test Mode : 802.11b

Test Channel :

06

100kHz PSD reference Level

Channel 06 Plot

Sp

()

Ref Level 30.00 dBm
po Att 20 d8

Offset 25.48 db & RBW 100 kHz

SWT 1.1ms & VBW 300 kHz  Mode Sweep

[® 17k Max

M1[1]

20 dém

2.4364935 GHz

3.61 dBm

CF 2.437 GHz
Markar
Type | Raf | Trc | X-value | ¥-valus |

1001 pts

Function | Function Result

Span 12.069 MHz

1 2.4364935 GHz 3.61 dBm

)y ] [T ]

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum

=

Ref Level 20.00 d8m Offset 2548 db & RBW 100 kHz

Spectrum

Ref Level 20.00 dBm

=

Offset 25.48 db & RBW 100 kHz

4

o att 108 SWT _ 30.1ms @ VBW 300 kHz Mode Sweep o att 1008 SWT  255ms @ VBW 300 kHz Mode Sweep
[@ 1Pk view [@ 1Pk view
M1[1] 52.83 dBm)| M1[1] 3.17 dBm)|
639.4150 MHz ;" 2.436880 GHz|
10 dBm 10 daen M2[1] 47.96 dBm|
6.935780 GHz|
0 dbm LEL
_10d 10d
20 df -20 di
D1 -26.390 dBnr
o d -30
and
Land N
-50 defm
70 dB
70 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.43688 GHz 3.17 dBm
1 1 639,415 MHz -52.83 dém M2 1 6.93578 GHz -47.96 dbm
'\ j Measuring... Al s 1 j Measuring...

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR491901C

Test Mode : 802.11b

Test Channel : |11

100kHz PSD reference Level

Channel 11 Plot

Spectrum “.?J Spectrum “.?J
RefLevel 30.00 dBm  Offset 25.52 0B w RBW 100 kHz RefLevel 20.00 dBm  Offset 25.52 0B w RBW 100 kHz
o Att 208 SWT  1.1ms @ VBW 300 kHz _Mode Swesp o att 208 SWT 8ms @ VBW 300 kHz _ Mode Sweep
@ 1Pk Max [@ 1Pk View
M1[1] 3.36 dBm)| M1[1] 42.30 dBm
2.4630020 GHz| 2.4925900 GHz|
20 dBm 10 dBm
10 d 0de
M1
. b
" A S LA A q A 104
od Ao e - i L | I 0
i
\
10 e -20 de
o N
i :
o/ \n D
20 b - 30 d
30d -40d
T 7 T P o OOV AYo—
W Y o W
-40 dBm -0 dBm
50 d 60 d
-0 d 70 db
I
CF 2.462 GHz 1001 pts Span 12.09 MHz Start 2.43 GHz 8001 pts Stop 2.565 GHz
Markar Markar
Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result |
1 2,463002 GHz 3.36 dBm 1 2.49253 GHz ~42.30 dBm
L L ) (1] " L )i ] measuring... @ b 4

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Ref Level 20.00 d8m Offset 25.52 db & RBW 100 kHz

Ref Level 20.00 d8m Offset 25.52 db & RBW 100 kHz

o att 108 SWT _ 30.1ms @ VBW 300 kHz Mode Sweep o att 1008 SWT  255ms @ VBW 300 kHz Mode Sweep
[@ 1Pk view [@ 1Pk view
M1[1] 51.06 dBm)| M1[1] 2.27 dBm)|
981.8130 MHz ;" 2.462380 GHz|
10 dBm 10 om M2[1] 47.62 dBm|
1.923890 GHz
0 db od
10 -10d
20 df -20 di
. D1 -26.640 dBrr
D1 -26.640 dBmr 30 di
30 di 30
and
-50 defn L
70 dB
70 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.46238 GHz 2.27 dBm
1 1 991,813 MHz -51.06 dém M2 1 4.92389 GHz -47.62 dBm

| I )

Measuring... @UARLCRLE O 4

| I )

Measuring...  @ERRSRRRD

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491901C

Test Mode : [802.11g

Test Channel : |01

100kHz PSD reference Level

Channel 01 Plot

Spectrum “.?J Spectrum “.?J
RefLevel 30.00 dBm  Offset 25.63 0B @ RBW 100 kHz RefLevel 20.00 dBm  Offset 25.63 0B @ RBW 100 kHz
o Att 20 dB SWT 1ms @ VBW 300 kHz _Mode Swesp o Att 20 dB SWT 8ms @ VBW 300 kHz _ Mode Sweep
@ 1Pk Max [@ 1Pk View
M1[1] 0.33 dBm)| M1[1] 32.37 dBm)|
2.4169950 GHz| 2.3998900 GHz|
20 dBm 10 dBm
1w pa ITROAPRA
0ds | 3 204 1
A,J' % T PR YO f,'l\fmn.-. RV PUN RSN DRRUN PR PR lowg, l
0 - i} | 0
|
v A
20 d l"l"J\ . —sordemT—D1 -29.670 dB l%
o il
0 ;\Tl f 'Aw\h o
WL Vi, ST DRI T A . C TV
" P v ; i n T
-40 dBm -50 dBm
50 d 60 d
60 d 70 db
F1
CF 2.412 GHz 1001 pts Span 24.51 MHz Start 2.91 GHz 8001 pts Stop 2.445 GHz
Markar Markar
Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result |
1 2.416995 GHz 0.33 dBm 1 2.39989 GHz -32.37 dBm

| ) )

| measuring...

b p

Spurious Emission 30MHz~1GHz

Spurious Emission

1GHz~26.5GHz

Spectrum

u‘?J Spectrum u‘?J
RefLevel 20.00 dBm  Offset 25.63 0B @ RBW 100 kHz RefLevel 20.00 dBm  Offset 25.63 0B @ RBW 100 kHz
o att 108 SWT _ 30.1ms @ VBW 300 kHz Mode Sweep o att 1008 SWT  255ms @ VBW 300 kHz Mode Sweep
[@ 1Pk view [@ 1Pk view
M1[1] 53.09 dBm)| M1[1] 0.85 dBm)|
841.7500 MHz ;" 2.404580 GHz|
10 dBm 10 M2[1] 47.58 dBm|
M1 6.017810 GHz|
0 db od
10 d -10 di
20 di 20 d
=s0rsT=—0 B dmT—b 29670 cen
4
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.40458 GHz -0.85 dBm
L 1 841.75 MHz -53.09 dBm M2 1 6.01781 GHz -47.5 dém
L il | Heasuring... WRRRSREND W0 4 L il | reasuring... EEARSRENS 0

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: A2-8 of

13



swanroncas. FCC RADIO TEST REPORT Report No. : FR491901C

Test Mode : [802.11g Test Channel : |06

100kHz PSD reference Level Channel 06 Plot

Ref Level 30.00 d8m Offset 2548 db & RBW 100 kHz
po Att 20 de  SWT 1.1ms & VBW 300 kHz  Mode Sweep

[® 17k Max

M1[1] 1.13 dBm)|
2.4357515 GHz
20 dém

10 d

0 dBm

T
fockernfie- Tt w*“wwl [IYE SV | SO | P N ol

CF 2.437 GHz 1001 pts Span 23.151 MHz
Marker

Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result
1 2.4357515 GHz 1.13 dbm

il ) WRNRAAED WO

Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

Ref Level 20.00 d8m Offset 2548 db & RBW 100 kHz Ref Level 20.00 d8m Offset 2548 db & RBW 100 kHz
po Att 10 de8  SWT 30.1 ms & VBW 300 kHz  Mode Sweep po Att 10 de8  SWT 255 ms & VBW 300 kHz  Mode Sweep
[@ 17k view [@ 17k view
M1[1] M1[1) 0.81 dBm|
y 2.438580 GHz
10 dBm 10 M2[1] 47.87 dBm
1 5.837610 CHz
0 dBm. 0 dEr
10 di 10 d
20 20d
raEm—=01 -28.870 cbr adem==01 -28.870 d8

Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.43858 GHz -0.81 dBm
1 1 861,472 MHz -52.94 dBm M2 1 5.83761 GHz -47.87 dém
T T —r = T T
L JL | Measuring... [ EEEREEE ) 4 L JL | Measuring...  HNNN 4

TEL: 886-3-327-0868 Page Number 1 A2-9 of 13
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491901C

Test Mode :

802.11g

Test Channel :

100kHz PSD reference Level

Channel 11 Plot

Spectrum “.?J Spectrum “.?J
RefLevel 30.00 dBm  Offset 25.52 0B w RBW 100 kHz RefLevel 20.00 dBm  Offset 25.52 0B w RBW 100 kHz
o Att 208 SWT  1.1ms @ VBW 300 kHz _Mode Swesp o att 208 SWT 8ms @ VBW 300 kHz _ Mode Sweep
@ 1Pk Max [@ 1Pk View
M1[1] 0.89 dBm)| M1[1] 42.53 dBm
2.4607375 GHz| 2.4874440 GHz|
20 dBm 10 dBm
10 d 0de
M1
0 de 4 " -10 d
T u“ . Tl e el *'L P__J\-nﬂnh»l.rf_l,_\‘,,\mjl‘_‘.w‘ N Kegnlin o
i s v Iy,
10 d / J W 20
J L
-20 d £ = 3 dE— dem i
o A
-30 dfh R - -40 dBm Mu M1
AR In W WIRTRY TTIAPPR WP PRIy AT i oo Nl v
AN "y A f
-40 dBm -50 dBm
50 d 60 d
-0 d 70 db
I
CF 2.462 GHz 1001 pts Span 22.983 MHz Start 2.43 GHz 8001 pts Stop 2.565 GHz
Markar Markar
Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result |
1 2.4607375 GHz 0.89 dBm 1 2,487444 GHz ~42.53 dBm
L )i ] [T [

| measuring...

b p

Spurious Emission 30MHz~1GHz

Spurious Emission

1GHz~26.5GHz

Spectrum

(]

po Att

Ref Level 20.00 dBm
10 dB

Offset 25.52 db & RBW 100 kHz

SWT 30.1 ms & VBW 300 kHz  Mode Sweep

Spectrum

(]

Ref Level 20.00 d8m Offset 25.52 db & RBW 100 kHz

po Att 10 de8  SWT 255 ms & VBW 300 kHz  Mode Sweep
[0 17K view [@ 17K view
Mi[1] 53.46 dBm| M1[1] 0.26 dBm
898.2020 MHz ; 2.465780 GHz
10 dBm 10 M2[1] 48.40 dBm
M1 6.073060 GHz
0 dbs od
10 d 10 d
20 d -20 d
o dem—01 -29.110 dBm gl D1 -29.110 dBm

Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.46578 GHz -0.26 dBm
L 1 898.202 MHz -53.46 dBm M2 1 6.07306 GHz -48.40 dBm
L il | Heasuring... WRRRSREND W0 4 L il | Heasuring... WRRRSREND W0

4

TEL: 886-3-3
FAX: 886-3-3

27-0868
27-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491901C

Test Mode :  (802.11n HT20

Test Channel : |01

100kHz PSD reference Level

Channel 01 Plot

Spectrum “.?J Spectrum “.?J
RefLevel 30.00 dBm  Offset 25.63 0B @ RBW 100 kHz RefLevel 20.00 dBm  Offset 25.63 0B @ RBW 100 kHz
o Att 20 dB SWT 1ms @ VBW 300 kHz _Mode Swesp o att 208 SWT 8ms @ VBW 300 kHz _ Mode Sweep
@ 1Pk Max [@ 1Pk View
M1[1] 0.37 dBm| M1[1] 33.81 dBm)|
2.4170060 GHz| 2.3998230 GHz|
20 dBm 10 dBm
10 d 0de
N
: i
0db - -10d +
o Nl fngllonn r-\J'mluN\ql r.\ Y P PR 1 NPT O sty ll ‘I.
{ i
-1 d - x -20 d T
v L
b A / |
20d + T =sordem==D1 -23.630 dB A -
@ t
ol by
30 d a0 d L
e
Nw‘)-»’m J‘l'v-‘m’u\ TPPITIRLOP JRPaprm P RTIR SOR TP TN
~40 dBm 50 dBm—— -
50 d 60 d
-0 d 70 db
F1
CF 2.412 GHz 1001 pts Span 26.376 MHz Start 2.91 GHz 8001 pts Stop 2.445 GHz
Markar Markar
Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value | ¥-valus |__Function | Function Result |
1 2,417006 GHz 0.37 dBm 1 2,390823 GHz ~33.61 dBm
| )it ) " e {

] measuring... @ b

]

Spurious Emission 30MHz~1GHz

Spurious Emission

1GHz~26.5GHz

Spectrum

(]

Ref Level 20.00 dBm
po Att 10 dé

Offset 25.63 db & RBW 100 kHz

SWT

30.1 ms & VBW 300 kHz

Mode Swesp

Spectrum

(]

Ref Level 20.00 dBm

Offset 25.63 db & RBW 100 kHz

o Att 1008 SWT  255ms @ VBW 300 kHz Mode Sweep
[@ 1Pk view [@ 1Pk view
M1[1] 53.05 dBm)| M1[1] 3.13 dBm)|
735.1830 MHz| ;" 2.410530 GHz|
10 dBm 10 M2[1] 48.38 dBm|
6.706280 GHz|
0B 0 dfi]
-10 d -10 di
20 di 20 d
S0 -23.630 4B 0L 29,630 dir
Y
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.41053 GHz -3.13 dBm
L 1 735.183 MHz -53.05 dBm M2 1 6.70628 GHz -48.38 dBm
L il | Heasuring.. WRARAN 4 L il | Heasuring... WRRRSREND W0

4

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491901C

Test Mode :

802.11n HT20

Test Channel :

06

100kHz PSD reference Level

Channel 06 Plot

Sp

(]

Ref Level 30.00 dBm
po Att 20 d8

Offset 25.48 db & RBW 100 kHz
SWT 1.1ms & VBW 300 kHz

Mode Swesp

[® 17k Max

20 dém

M1[1]

1.39 dBm)|
2.4357530 GHz

10 d

0 dBm

[l
L
-10 de

Lol

T
erlonnn/ Gnandbing, \’

JECC AT §| RO

Mol

mlnamy

f
4
-20 damz

f

&

-30
g

-40 dBm

50 df

60 df

CF 2.437 GHz

1001 pts

Span 22.704 MHz

Marker

X-value | ¥-valus |

Function |

Function Result

Type | Raf | Trc |
1

2435753 GHz 1.39 dBm

1
J

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum u.?J Spectrum u.?J
Ref Level 20.00 d8m  Offset 25.40 ob & RBW 100 kHz Ref Level 20.00 d8m  Offset 25.40 ob & RBW 100 kHz
o att 108 SWT _ 30.1ms @ VBW 300 kHz Mode Sweep o att 1008 SWT  255ms @ VBW 300 kHz Mode Sweep
[@ 1Pk view [@ 1Pk view
M1[1] 53.37 dBm)| M1[1] 0.63 dBm)|
938.8110 MHz ; 2.431780 GHz|
10 dBm 10 M2[1] 48.45 dBm|
M1 5.772170 GHz|
0 dbm 0 db
10 10d
20 d 20d
l-srasm—=o1 -28.610 dém w01 #9610 dem:
and
Land 2
. -50 o
-50 dem
¥
70 dBr
70 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.43178 GHz 0.63 dBm
1 1 938,811 MHz -53.37 dém M2 1 5.77217 GHz -48.45 dbm
T T —r = T T
L JL ) Measuring... W p L JL ) Measuring... y

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491901C

Test Mode :

802.11n HT20

Test Channel :

100kHz PSD reference Level

Channel 11 Plot

S trum u‘? Spectrum u‘?
Ref Level 30.00 d&m Offset 25.52 db @ RBW 100 kHz Ref Level 20.00 d8m Offset 25.52 db @ RBW 100 kHz
o Att 208 SWT _ 1.1ms & VBW 300 kHz Mode Swesp o Att 2008 SWT 8ms & VBW 300 kHz _Mode Sweep
(@ 17k Max (@ 17k View
M1[1) 1.23 dBm| M1[1) 12.22 dBm)|
2.4607320 GHz 2.5551550 GHz
20 dém 10 dBm
10 d 0 dB M
o O O B P v revem JERTV TSP P Yo ST o
gl W Hngoalo oy
-10 di - 20 di f
| |
-20 dam-# I dEm—o L 29770 cin
W i 1
/ M1
-30 ¢lb -40 dBim 2
w{;‘ il Lokl e A_JW_.. TR NPT Tm; ik
e e bl
-40 dBm -50 dBm
50 d 60 d
-60 d -70 di
I
CF 2.462 GHz 1001 pts Span 22.662 MHz Start 2.43 GHz 8001 pts Stop 2.565 GHz
Marker Marker
ype | Ref | Trc -value -value unction unction Resul ype | Ref | Trc -value -value unction unction Resul
T Ref | Ti X-val ¥-val Functi Function Result T Ref | Ti X-val ¥-val Functi Function Result
1L 1 2,460732 GHz 1.23 dbm 1L 1 2,555165 GHz -42.22 dim
L )y ) SRRRAR D WO L )i T teasuring.. 0 n W p!

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum u‘? Spectrum u‘?
RefLevel 20.00 dBm  Offset 25.52 0B w RBW 100 kHz RefLevel 20.00 dBm  Offset 25.52 0B w RBW 100 kHz
o Att 108 SWT _ 30.1ms @ VBW 300 kHz Mode Sweep o att 1008 SWT  255ms @ VBW 300 kHz Mode Sweep
[@ 1Pk view [@ 1Pk view
M1[1] 52.81 dBm)| M1[1] 2.20 dBm)|
956.8530 MHz ;" 2.468330 GHz|
10 dBm 10 M2[1] 47.82 dBm|
1 5.945560 GHz|
0 db od r-
10 d -10 di
20 di 20 d
1 0 dBn o —D T
—Sasm—301 -28.770 db; 30y
40 d
-40 o 1
u -50 defm
-50 dBm :
70 dB
70 db
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.46833 GHz -2.20 dBm
ML 1 956.853 MHz -52.61 dBm M2 1 5.94556 GHz -47.62 dBm
[ il J Measuring... EEARCRNND g 4 L L J Measuring... MRARCEILD G 4
TEL: 886-3-327-0868 Page Number 1 A2-13 of 13
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swanranas. FCC RADIO TEST REPORT Report No. : FR491901C

Appendix B. AC Conducted Emission Test Results

Temperature : 23.6~26.8°C
Relative Humidity : |42.3~54.7%

Test Engineer : |Louis Chung

TEL: 886-3-327-0868 Page Number : B1 of B4
FAX: 886-3-327-0855



EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV
n
(]

491901
Mode 1
120Vac/60Hz
Line

Full Spectrum

Report No.: FR491901C

CISPR22-QP LimitatMain Ports

CISPR22-Ave Limitat Main Parts

40+ LR R P L Y L R e
»
30+
207
10+
0 : ——+—+—+— ——t—t———— : !
150k 300 400500 800 1M 2M 3M dM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.154000 20.67 55.78 35.11 | L1 FLO 19.9
0.154000 35.16 65.78 30.62 | L1 FLO 19.9
0.342000 23.42 49.16 25.74 | L1 FLO 19.9
0.342000 39.88 59.16 19.28 | L1 FLO 19.9
0.414000 23.68 47.57 23.89 | L1 FLO 19.9
0.414000 40.46 57.57 17.11 | L1 FLO 19.9
0.610000 26.13 46.00 19.87 | L1 FLO 19.9
0.610000 40.62 56.00 1538 | L1 FLO 19.9
0.694000 21.37 46.00 2463 | L1 FLO 19.9
0.694000 38.83 56.00 17.17 | L1 FLO 19.9
0.798000 23.25 46.00 2275 | L1 FLO 19.9
0.798000 39.77 56.00 16.23 | L1 FLO 19.9
0.898000 24.45 46.00 2155 | L1 FLO 19.9
0.898000 40.30 56.00 15.70 | L1 FLO 19.9
1.054000 23.02 46.00 2298 | L1 FLO 19.9
1.054000 40.28 56.00 1572 | L1 FLO 19.9
1.150000 24.77 46.00 21.23 | L1 FLO 19.9
1.150000 40.04 56.00 1596 | L1 FLO 19.9
1.298000 25.56 46.00 2044 | L1 FLO 19.9

B2 of B4



1.298000 40.34 56.00 15.66 | L1 FLO 19.9
1.390000 24.86 46.00 21.14 | L1 FLO 19.9
1.390000 38.93 56.00 17.07 | L1 FLO 19.9
1.458000 25.21 46.00 20.79 | L1 FLO 19.9
1.458000 39.86 56.00 16.14 | L1 FLO 19.9
1.622000 25.49 46.00 2051 | L1 FLO 19.9
1.622000 40.23 56.00 15.77 | L1 FLO 19.9
1.746000 24.10 46.00 21.90 | L1 FLO 19.9
1.746000 38.52 56.00 17.48 | L1 FLO 19.9
1.874000 24.46 46.00 21.54 | L1 FLO 19.9
1.874000 38.73 56.00 17.27 | L1 FLO 19.9
2.814000 26.82 46.00 19.18 | L1 FLO 20.0
2.814000 38.80 56.00 17.20 | L1 FLO 20.0
4.366000 26.42 46.00 19.58 | L1 FLO 20.0
4.366000 39.41 56.00 16.59 | L1 FLO 20.0
4.786000 27.41 46.00 18.59 | L1 FLO 20.0
4.786000 40.23 56.00 15.77 | L1 FLO 20.0
7.986000 30.84 50.00 19.16 | L1 FLO 20.0
7.986000 40.96 60.00 19.04 | L1 FLO 20.0
9.150000 29.76 50.00 20.24 | L1 FLO 20.1
9.150000 39.68 60.00 20.32 | L1 FLO 20.1

Report No.: FR491901C
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EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV
n
(]

Report No.: FR491901C

491901
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

CISPR22-QP LimitatMain Ports

3 * ®
30+
20+
10+
0 : —t—+—+—+—+— : ——t—t———— : !
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.154000 21.13 55.78 34.65 | N FLO 19.9
0.154000 35.36 65.78 30.42 | N FLO 19.9
0.202000 21.96 53.53 31.57 | N FLO 19.9
0.202000 39.49 63.53 24.04 | N FLO 19.9
0.474000 15.43 46.44 31.01 | N FLO 19.9
0.474000 35.75 56.44 20.69 | N FLO 19.9
0.534000 14.78 46.00 31.22 | N FLO 19.9
0.534000 34.38 56.00 21.62 | N FLO 19.9
0.650000 15.76 46.00 30.24 | N FLO 19.9
0.650000 34.91 56.00 21.09 | N FLO 19.9
1.230000 18.41 46.00 27.59 | N FLO 19.9
1.230000 35.00 56.00 21.00 | N FLO 19.9
9.226000 27.29 50.00 2271 | N FLO 20.1
9.226000 37.15 60.00 2285 | N FLO 20.1
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491901C

Appendix C.Radiated Spurious Emission Test Data

Relative Humidity : 19.8~23.4°C
Test Engineer : John Chuang, David Dai and Sam Chou
Temperature : 64.9~70.5%
Note symbol
-L Low channel location
-R High channel location
C1l. Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate

Mode 1 2400-2483.5 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 802.119g 06 2437 6Mbps - -
Mode 6 2400-2483.5 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 802.11n HT20 01 2412 MCSO0 - -
Mode 8 2400-2483.5 802.11n HT20 06 2437 MCSO0 - -
Mode 9 2400-2483.5 802.11n HT20 11 2462 MCSO0 - -
Mode 10 2400-2483.5 802.11b 06 2437 1Mbps - LF
Mode 11 2400-2483.5 802.11b 06 2437 1Mbps - SHF

TEL : 886-3-327-0868 Page Number : C1 of C47

FAX : 886-3-327-0855
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C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11b 01 2386.44 39.28 54.00 -14.72 H Avg. Pass - Band Edge
1

802.11b 01 4824.00 49.08 54.00 -4.92 H Avg. Pass - Harmonic

802.11b 06 2484.25 39.21 54.00 -14.79 H Avg. Pass - Band Edge
2

802.11b 06 4874.00 51.61 54.00 -2.39 H Avg. Pass - Harmonic

802.11b 11 2488.79 39.39 54.00 -14.61 H Avg. Pass - Band Edge
3

802.11b 11 | 4924.00 49.68 54.00 -4.32 H Avg. Pass - Harmonic

802.11g 01 2389.17 41.79 54.00 -12.21 H  Avg. Pass - | Band Edge
4

802.11g 01 | 4824.00 45.76 74.00 -28.24 H Peak Pass - Harmonic

802.11g 06 2485.45 40.84 54.00 -13.16 H Avg. Pass - Band Edge
5

802.11g 06 7311.00 39.43 54.00 -14.57 H Avg. Pass - Harmonic
6 802.11g 11 2483.55 42.30 54.00 -11.70 H Avg. Pass - Band Edge
TEL : 886-3-327-0868 Page Number : C2 of C47
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result = RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
6 802.11g 11 7386.00 38.69 54.00 -15.31 \% Avg. Pass - Harmonic
802.11n HT20 | 01 2389.95 42.78 54.00 -11.22 H Avg. Pass - Band Edge
7
802.11n HT20 | 01 4824.00 45.89 74.00 -28.11 H Peak Pass - Harmonic
802.11n HT20 | 06 2484.57 41.01 54.00 -12.99 H Avg. Pass - Band Edge
8
802.11n HT20 | 06 7311.00 39.19 54.00 -14.81 \% Avg. Pass - Harmonic
802.11n HT20 11 2483.77 43.45 54.00 -10.55 H Avg. Pass - Band Edge
9
802.11n HT20 11 7386.00 38.96 54.00 -15.04 \% Avg. Pass - Harmonic
10 LF 06 41.64 30.32 40.00 -9.68 \Y Peak = Pass - LF
11 SHF 06 24811.00 42.05 74.00 -31.95 H Peak Pass - SHF
TEL : 886-3-327-0868 Page Number : C3 of C47
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Pol. Horizontal Fundamental
g2l (B g2l (Bim)
1225 1225
105 105 !

o5 \ [k
/ \ PEAK 74
700

70

1 1 / \ . .

\ i2; - -
" Mo’ - s v il o ) e
350 350
Peak
11 11!
0 2336, 2362, 2388, 44, 2440 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Site + B3CH20-HY
Condition: PEAK 74 3m HF 9120 02360 23130 HORTZONTAL
+ REN:1060.060kHz VBN: 3600, 80kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 B73.08 5015 74.00 -23.85 4872 27.33 8.66 36.24 9.66 118 28 PEAC

1 2412.00 163.17 ------ ------ 93.50 27.50 8.74 36.25 9.6 118 20 PEAK
el (cBuvm) el (6B
1225 1225
105 105
o5 s
00 / \ 00
X \ VG 54
525 525
ISl N U —
30 B
Avg
11 1.
bl 1%, i) 7. e, 1| 1000 1400,

500, 2200,
Frequency (MHz) Frequency (MHz)

Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 23138 HRTZONTAL
+ RBW:1060.060kHz VBW:0.010kHz SWT:Auto

Site + B3CH20-HY
Condition: AVG 54 3n HF_91200_2368_231030 HORTZONTAL
+ REN:1060.060kHz VBW:0.010kHz SWT:Auto

Linit Read  Ant Cable Preamp Aux  Afos  TPos

Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1386.44 39.28 54.00 -14.72 29.82 27.34 8.68 36.24 9.68 118 20 AVERAGE 1 2412.08 18014 ------ ------ 9847 27.50 8.74 36.25 9.68 110 20 AVERAGE

TEL : 886-3-327-0868

Page Number : C4 of C47
FAX : 886-3-327-0855
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Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 23163 VERTICAL
+ RBW:1000.060kHz VBW:0.010kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 1386.44 33.38 54.00 -15.78 28.84 27.34 8.68 36.24 O9.60 408 320 AVERAGE

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105
1
s A 015
/ \ PEAK 74
00 00
J Lo .
A 1. el R ettt [— - L
30 350
Peak
11 1.
Al 233, 262 2388, Ut 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-KY Site + @3CH28-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL Condition: PEAK 74 3m HF 912D 02360 231030 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz SKT:Auto + REN:1060.060kHz VBN: 3000, 80kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 BBEJ: 8913 74.00 -24.87 4,08 27.18 8.57 36.22 9.66 408 328 PEAC --- 86.67 27.50 8.74 36.25 9.63 489 320 PEAK
gL cB) Lol B
1225 1225
105 105
1
815 5
00 / \\ 00
/ \ VG54
528 528
1 n st
31 I
Avg
11 1.
Al 233, 262 2388, Ut 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)

Site + B3CH20-HY
Condition: AVG 54 3n HF_91200 02368_231030 VERTICAL
+ REN:1060.060kHz VBW:0.010kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 212,08 93.38 ----mn ---oee 83,71 27.58 8.74 3615 9.6 4@ 320 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
4 LEVe! (dBuVim) i LEvel (dBuVim)
1 1
1 1
. 1.
PEAK_T4 PEAK_T4
n | n |
1)I aWG_SlJ 4 Mj
pn gromsarrt it ,,mW“"”“'*N*_
Peak b %
Avg . 11.
6000, 9000, 12000, 15000, 16000 6000, 9000, 12000, 15000. 18000
Frequency (MH) Frequency (Niz)
Site  : @3CH20-HY Site @ @3(H20-HY
Condition: PEAK_74 3n HF 91200 62369 241181 HORTZONTAL Condition: PEAK 74 3u HF 91200 82368 241161 VERTICAL
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WedW/edw/s & W @ ® B B o dg WedW/edW/s B W B # B B o g
1 4504.00 93.85 74.00 -20.95 44.93 32.39 12.46 37.52 0.79 100 346 PEAK 1 4304.00 49.95 74.00 -24.05 41.83 32.39 12.46 37.52 0.79 381 251 PEAK
1 432400 40.08 54.00 -4.90 40.95 32.39 12.46 3752 079 100 340 Average 1 434,00 43.44 5400 -10.56 35.32 32.39 12.46 3.5 0.79 301 251 Average
TEL : 886-3-327-0868 Page Number : C6 of C47
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Pol. Horizontal Vertical
1 4eLt}\rel{ﬂﬂuwm] 0 Level (dBuVim)
1225 1225
815 115
14.47G 1 1
MG 54 MG 5
~14.5G 55 5
Avg 0 %0
115 .
1 147, 1481, 14488, 144, 14500 1 14, 1482, 14488, 148, 14500
Frequency (MHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
1 wLweI{dBqu] 0 Level (dBuVim)
1225 1225
1080 104
815 115
17.7G 100 100
MG 5 MG 5
~18G 55 5
Avg 0 %0
115 .
110 11180, 17, 17880, 17940, 18000 1710 1TT8, 17800, 17880, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91060 02368 231030 HORTIONTAL Condition: AVG 54 3n HF 91200 02368 231030 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
105 105
815 5
/ PEAK 74
00 00
52, " - / 52 i ; 4
+ N ; [ L e
30 350
Peak
11 1.
Al 2354 2608 23862 UM un 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-KY Site + @3CH28-HY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL Condition: PEAK 74 3m HF 9120 02360 23130 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3800, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.63 49.34 74.00 -24.16 40.41 2730 8.69 36.24 9.66 208 16 PEAK --- 03,85 27.50 878 36.26 9.63 209 16 PEAK
gL cB) Lol B
1225 1225
105 105, 1
815 5
00 /J 00
/ VG54
528 528
1 ij/\f L R
31 =T
Avg
11 1.
Al 2354 2608 2862 UM un 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-KY Site + @3CH28-HY
Condition: AVG_BE 54 3m HF 912D 02360 23130 HORIZONTAL Condition: AVG 54 3n HF_91200_2368_231030 HORTZONTAL
+ REW:1000.06kHz VBi:0.010kHz SWT:Auto + RBI: 1009, 088kHz VBi:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138899 38.79 54.80 -15.21 29.35 27.31 8.69 36.24 9.68 208 16 AVERAGE 1 2437.08 180,32 ------ ------ 0862 27.50 8.78 36.26 9.68 200 16 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal

Fundamental

Level(BuVim)

14
14l)

1225

105,

B75

PEAK_BE 74

0.

AR

Blank
11!

Peak

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL
+ RBW: 1000, 060KHz VBN:3000.808KkHZ SKT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 2487.09 50.33 74.00 -23.67 48.39 27.67 8.87 36.28 9.66 208 16 PEAK

1o Letel [dBuVim)

4
14l)

1225

105,

B75

0.

\ AVG_BE_54
52!

Avg Blank
11

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 23138 HRTZONTAL
+ RBW:1000.060kHz VBW:0.010kHz SWT:Auto

Linit Read  Ant Cable Preamp Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 248425 39.21 54.00 -14.79 29.29 27.64 8.87 36.27 9.68 208 16 AVERAGE

TEL : 886-3-327-0868

Page Number : C9 of C47
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Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
5 5
10 10 i
815 5
/ PEAK 74
00 00
1 /
B! . PRI — e i s
30 350
Peak
11 1.
Al 2354 2608 2862 UM un 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-KY Site + @3CH28-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL Condition: PEAK 74 3m HF 912D 02360 231030 VERTICAL
+ RE: 1000, 068kHz VBi: 3800, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 DB8LIZ 49.36 74.00 -24.64 39.86 27.39 8.67 36.24 9.66 1e@ 193 PEAK --- 86.93 27.50 8.78 36.26 9.63 189 198 PEAK
gL cB) Lol B
1225 1225
105 105
1
815 5
00 / 00
/ VG54
528 528
1 T
5 ] B
Avg
11 1.
Al 2354 2608 2862 UM uin 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-KY Site + @3CH28-HY
Condition: AVG_BE 54 3m HF 912D 02360 231030 VERTICAL Condition: AVG 54 3n HF_91200 02368_231030 VERTICAL
+ REW:1000.06kHz VBi:0.010kHz SWT:Auto + RBI: 1009, 068kHz VBi:0.810kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138468 38.17 54.00 -15.83 286.78 27.35 8.6 36.24 O9.68 108 193 AVERAGE 1 437,08 93.38 ----mn -oooee 83.68 27.50 8.78 36.26 9.6 1@ 198 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
gL 0B
1225
105
815
PEAK BE 74
00
a1 \ i *
30
Peak Blank
11
uin 445 2622 U148 T4 2500
Frequency (MHz)
Site + B3CH20-KY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL
+ RE: 1000, 068kHz VBi: 3800, 000kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249899 56.03 74.80 -23.97 4.0 2779 8.89 36.28 9.66 1o@ 193 PEAK
gL 0B
1225
105
5
00
\ AVG_BE 54
T
\Ff\"‘“"\,_.___,_ 1
31
Avg Blank
11
uin 2445 2622 U148 T4 2500
Frequency (MHz)
Site + B3CH20-KY
Condition: AVG BE 54 3n HF 91280 02360 23163 VERTICAL
+ REW:1000.06kHz VBi:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 28387 38.83 54.80 -15.17 26.91 27.64 8.87 36.27 9.66 108 193 AVERAGE
TEL : 886-3-327-0868 Page Number : C11 of C47
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Pol. Horizontal Vertical
Jgherel(¢Buvim) gLl
1 1
1054 1
4. .
PEAK_74) PEAK_T4)
. ] . !
»I AVG AVG EJ
WW— fd ot A L A
g:ly«ﬂmw \ PP o
3 3,
Peak
1. 11.
Avg
6000. 9000 12000. 15000. 16000 6000. 9000. 12000. 15000. 16000
Frequency (MHz) Frequency (NHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK_74 3n HF_91200_62038_240729 HORIZONTAL Condition: PEAK_74 3 HF 31200 62038_24729 VERTICAL
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MizdBw/mdbii/m d8 dBV dB/m dB A8 OB o deg MizdBw/mdBu/m d8 BV dB/m dB A8 B o deg
1 474.00 54.34 74,00 -19.66 46,12 32.55 12.55 37.56 0.6 168 341 PEAK 1 4g74.00 51.70 74,00 -22.30 43.48 32.55 12.55 37.56 0.68 330 264 PEK
1 4g74.00 5161 5480 -2.39 43.39 3255 155 37.56 0.68 108 341 Average 1 47400 47.12 54.00 -6.78 39.80 32.55 12.55 37.56 0.68 330 264 Average
3 731100 48.08 74.00 -25.92 34.13 36,76 15.44 3061 036 300 279 PEAC 3 731100 48.64 74,00 -25.36 34.69 36,76 15.44 30.61 0.36 200 358 PEAC
4 71100 37.82 54.00 -16.18 23.87 36.76 15.44 38.61 .36 300 279 Average 4 71100 37.81 54.08 -16.19 23.86 36.76 15.44 38.61 .36 200 358 Average
TEL : 886-3-327-0868 Page Number : C12 of C47
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Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg 0 bl
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
1050 1050
#15 i3
17.7G 100 100
AVG 54 MG 54
~18G 528 7k
Avg 0 bl
118 1A
11 11780, 17800, 17880, 11840, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91060 02368 231030 HORTIONTAL Condition: AVG 54 3n HF 91200 02368 231030 VERTICAL
TEL : 886-3-327-0868 Page Number : C13 of C47
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Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105 1
-
815 5
PEAK BE 74 PEAK 74
00 00
82 \ B iy A " " EZ-W ) Lt PRTH I  TPa C -
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-KY Site + @3CH28-HY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL Condition: PEAK 74 3m HF 9120 02360 23130 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3800, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248457 50.89 74.00 -23.11 40.96 27.65 8.87 36.27 9.68 1ol 22 PEM 1 2462.08 18255 ------ ------ 92.82 27.5 8.82 36.27 9.63 181 22 PEAK
gL 0B Lol B
1225 1225
105 105 1
|
815 5
00 00
\ AVGBE 34 AVG_54
T 528
QAT (. et
31 I
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-KY Site + @3CH28-HY
Condition: AVG_BE 54 3m HF 912D 02360 23130 HORIZONTAL Condition: AVG 54 3n HF_91200_2368_231030 HORTZONTAL
+ REW:1000.06kHz VBi:0.010kHz SWT:Auto + RBI: 1009, 088kHz VBi:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248879 39.39 54.00 -14.61 20.43 27.69 8.87 36.28 9.68 1ol 22 AVERAGE 1 246208 99.38 ------ ----m- 89.65 27.5¢ 8.82 36.27 9.68 181 22 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C14 of C47



wamanas. FCC RADIO TEST REPORT

Report No. : FR491901C

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
5 5
10 10 ]
s 5
PEAK BE 74 PEAK 74
00 \ 00
82 T e S, ..A....1 " 2 . e . ) par e b * “
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-KY Site + @3CH28-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL Condition: PEAK 74 3m HF 912D 02360 231030 VERTICAL
+ RE: 1000, 068kHz VBi: 3800, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249571 50.05 74.80 -23.95 40.06 2779 8.89 36.28 O9.66 408 247 PEAK 1 2462.08 9685 ------ ------ 87,12 27.56 8.82 36.17 9.68 408 247 PEAK
gL 0B Lol B
1225 1225
105 105
1
815 5
00 00
AVGBE 34 AVG_54
T 528
NN -
31 =
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 1800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-KY Site + @3CH28-HY
Condition: AVG_BE 54 3m HF 912D 02360 231030 VERTICAL Condition: AVG 54 3n HF_91200 02368_231030 VERTICAL
+ REW:1000.06kHz VBi:0.010kHz SWT:Auto + RBI: 1009, 068kHz VBi:0.810kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248879 38.81 54.00 -15.19 26.85 27.69 8.87 36.28 O9.68 408 247 AVERAGE 1 262,08 93.78 ----m- ---ome 8404 27.50 8.83 36.27 9.68 488 247 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C15 of C47



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR491901C

Pol. Horizontal Vertical
44pLEve!(0BuVim) ypLevel (dBuVim)
1 1
1054 L
. 1.
PEAK 74 PEAK 74,
00 ] . |
| | s | | s
. W sty il
15, ™ ki3 "
Peak : :
fr. 1.
Avg
6000. 9000. 12000, 15000, 18000 6000. 9000. 12000, 15000, 18000
Frequency (WHa) Frequency (MHz)
Site @ G3CHIO-HY Site @ G3CH-HY
Condition: PEAK_74 3n HF_91260_62360_241101 HORTZONTAL Condition: PEAK_74 3n HF_91260_62368_241101 VERTICAL
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
M du/n /e B dBw G/ B @ B deg M dB/m dE/e OB G dn B B B deg
1 492400 53.05 7400 -20.75 G469 3296 1264 360 858 100 345 PEAK 1 49400 50.28 74.00 2372 172 2.9 12.64 360 058 M4 257 PEAK
2 492400 49.68 5400 -4.3) 41,12 32,94 12.64 37,60 0.58 100 345 Average 2 494,00 45,17 5400 -8.83 36,61 32,94 12.64 37.60 0.58 304 257 Average
37600 47.04 7400 -26.96 3348 3636 1552 3867 @3B - - PEAK 3600 4787 7400 -26.03 M3L B30 1552 WG BB - - PEA
TEL : 886-3-327-0868 Page Number : C16 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491901C

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg %l %l
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (NHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
1050 1050
#15 i3
17.7G 100 100
AVG 54 MG 54
~18G 528 7k
Avg 0 bl
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91060 02368 231030 HORTIONTAL Condition: AVG 54 3n HF 91200 02368 231030 VERTICAL
TEL : 886-3-327-0868 Page Number : C17 of C47

FAX: 886-3-327-0855




wamanas. FCC RADIO TEST REPORT

Report No. : FR491901C

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
105 A‘N\ 105
815 /Mv 5
\ PEAK 74
il y (i
1
i [ b Horsls 2 b vt s s, " i Pt
30 350
Peak
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-KY Site + @3CH28-HY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL Condition: PEAK 74 3m HF 9120 02360 23130 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.17 56.16 74.00 -17.84 46.72 27.31 8.69 36.24 9.68 197 22 PEA 1 241208 183.91 ------ ----- 94,24 27.50 8.74 36.25 9.68 187 22 PEAK
gL cB) Lol B
1225 1225
105 105 ]
815 ——— 5
00 ) \ 00
528 k 528 VG54
1
30 Bl A
Avg
11 1.
Al 233, 262 2388, 4t 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-KY Site + @3CH28-HY
Condition: AVG_BE 54 3m HF 91200 02360 23130 HORIZONTAL Condition: AVG 54 3n HF_91200_2368_231030 HORTZONTAL
+ RE:1000.06kHz VBi:.750kHz SWT:Auto + RBI: 1009, 068kHZ VBi:0.750kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1B389.17 4179 54.80 -12.21 3235 27.31 8.69 36.24 9.68 187 22 AVERAGE 1 21208 96.58 ------ ------ 86.91 27.5¢ 8.74 3615 9.68 187 22 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C18 of C47




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491901C

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105 ]
w5 e L
/ \ PEAK 74
00 00
L 1 » W»w B! e o
N " Ao o [ ngtini b
30 350
Peak
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-KY Site + @3CH28-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL Condition: PEAK 74 3m HF 912D 02360 231030 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 B78.25 49.93 74.00 -24.07 4.4 2733 8.67 36.24 9.68 408 328 PEAK 1 212,88 97.33 ----mm -oooee 87.66 27.5¢ 8.74 3615 9.6 408 320 PEAK
gL cB) Lol B
1225 1225
105 105
1
815 5
00 f \\ 00
\ VG54
528 K 528
1 L —
% 7 i e S
Avg
11 1.
Al 233, 262 2388, 4t 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-KY Site + @3CH28-HY
Condition: AVG _BE 54 3m HF 120D 02360 231030 VERTICAL Condition: AVG 54 3n HF_91200 02368_231030 VERTICAL
+ RB:1000.06kHZ VBi:.750kHz SWT:Auto + RBI: 1009, 068kHz VBi:0.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 38878 39.49 54.00 -14.51 30.05 27.31 8.69 36.24 O9.66 408 320 AVERAGE 1 21208 89.74 ----mn -oooee 80.07 27.50 8.74 36.15 9.6 408 320 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C19 of C47



wamanas. FCC RADIO TEST REPORT Report No. : FR491901C

Pol. Horizontal Vertical
1 ML&V&I{IIB!IWIH] " Level (dBuVim)
1225 1225
1050 o
815 15
PEAK 74 PEAK 74
00 700
525 AVG 34 s ‘ VG, 54|
d T gt | apamrn
Peak i WS
ea % %
Avg 115 fn
3000 6000, 9000, 1 15000, 18000 3000 6000, 9000. 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : 03CH2O-HY Site  : 3CH2O-HY
Condition: PEAK 74 3m HF_31280 02360 231030 HORIZONTAL Condition: PEAK 74 3m HF_9128D 02360 231030 VERTICAL
Linit Read  Ant Cable Preamp  Aux MPos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBwV dB/m dB dB_dB m deg Mﬂzmdﬁu\”n & dewv dB/m dB dB_dB m  deg
1 432400 45.76 74.80 -28.24 37.84 3019 12.46 3752 @79 - - PEM 1 450408 45.54 74.60 -28.46 37.62 3219 12.46 .52 @79 - - PEAK
TEL : 886-3-327-0868 Page Number : C20 of C47

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491901C

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg % %l
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
1050 1050
#15 i3
17.7G 100 100
AVG 54 MG 54
~18G 528 7k
Avg 0 bl
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91060 02368 231030 HORTIONTAL Condition: AVG 54 3n HF 91200 02368 231030 VERTICAL
TEL : 886-3-327-0868 Page Number : C21 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491901C

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
105 106 !
815 /M 5
PEAK 74
00 N,« 00
52' \ 2 A " el 1mww" 22 N ) i . hortath T T e
Caund
30 350
Peak
11 1.
Al 2354 2608 23862 UM uin 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-KY Site + @3CH28-HY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL Condition: PEAK 74 3m HF 9120 02360 23130 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3800, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138772 SL1 74.80 -22.99 41,56 27.31 8.69 36.24 9.66 208 14 PEA 1 243708 184,67 ------ ------ 9497 27.50 8.78 36.26 9.63 200 14 PEAK
gL cB) Lol B
1225 1225
105 105 i
815 ] 5
00 } 00
j VG54
528 528
I A
31 ="
Avg
11 1.
Al 2354 2608 23862 UM un 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-KY Site + @3CH28-HY
Condition: AVG_BE 54 3m HF 912D 02360 23130 HORIZONTAL Condition: AVG 54 3n HF_91200_2368_231030 HORTZONTAL
+ RE:1000. 0BkHZ VBi:.750kHz SWT:Auto + RBI: 1009, 068kHZ VBi:0.750kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1367.68 49.65 54.80 -13.35 3128 27.31 8.69 36.24 9.66 208 14 AVERAGE 1 237.08 96.94 ------ -oooee §7.24 7.5 8.78 36.26 9.68 208 14 AVERAGE
TEL : 886-3-327-0868 Page Number : C22 of C47

FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT Report No. : FR491901C

Pol. Horizontal Fundamental
gL 0B
1225
1 N"“‘wwm_\\
815
\ PEAK BE 74
00
M‘“‘M. 1
8 L it -
30
Peak Blank
11
uin 45 2622 U148 T4 2500
Frequency (MHz)
Site + B3CH20-KY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3800, 000kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 248444 50.39 74.00 -23.61 40.47 27.64 8.87 36.27 9.68 208 14 PEA
gL 0B
1225
105
p—_
815
00 \
\,, AVG_BE 54
T
—, | 1
31
Avg Blank
11
uin 445 2622 U148 T4 2500
Frequency (MHz)
Site + B3CH20-KY
Condition: AVG BE 54 3n HF 91280 02360 23138 HRTZONTAL
+ RE:1000. 0BkHZ VBi:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 248545 49.54 54.00 -13.16 30.92 27.65 8.87 36.28 9.66 208 14 AVERAGE
TEL : 886-3-327-0868 Page Number : C23 of C47

FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT

Report No. : FR491901C

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105 1
815 W 5
/ PEAK 74
00 00
al
2 ‘ o~ : 2 i | e
stk - At ¥
30 350
Peak
11 1.
Al 2354 2608 2862 UM un 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-KY Site + @3CH28-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL Condition: PEAK 74 3m HF 912D 02360 231030 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ SKT:Auto + REN:1060.060kHz VBN: 3000, 80kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 135648 49.99 74.00 -24.01 4.75 27.16 8.63 36.23 9.66 108 198 PEAK --- 8870 27.50 8.77 36.26 9.63 189 198 PEAK
gL cB) Lol B
1225 1225
105 105
1
815 5
00 [ 00
VG54
528 528
30 Bl -
Avg
11 1.
Al 2354 2608 2862 UM un 1000 1400, 000
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 23163 VERTICAL
+ RBW:1000.060kHz VBW:0.750kHz SWT:Auto

Linit Read  Ant Cable Preamp Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 138671 39.12 54.00 -14.88 29.67 27.33 8.6 36.24 9.66 108 198 AVERAGE

800, 2200,
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG 54 3n HF_91200 02368_231030 VERTICAL
+ REN:1060.060kHz VBW:0.750kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 437,08 9876 ------ ------ 8.6 27.50 8.78 36.26 9.6 1@ 198 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C24 of C47




wamanas. FCC RADIO TEST REPORT Report No. : FR491901C

Pol. Vertical

Fundamental

Level(BuVim)

14
14l)

1225

105
W3 ™

\ PEAK_BE 74
70

Peak Blank
11!

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ SKT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249842 5.76 74.80 -23.24 48.78 27.7% 8.88 36.28 9.66 108 193 PEAK

1o Letel [dBuVim)

4
14l)

1225

105,
B75
70 ‘\

\ AVG_BE_54
52!

Avg Blank
11

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 23163 VERTICAL
+ RBW:1000.060kHz VBW:0.750kHz SWT:Auto

Linit Read  Ant Cable Preamp Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 248494 4908 54.00 -13.97 30.15 27.65 8.87 36.27 9.68 108 193 AVERAGE

TEL : 886-3-327-0868

Page Number : C25 of C47
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491901C

Pol. Horizontal Vertical

oLVl (dBuVim) LVl (dBuVim)

1225 1225

1050 105,

15 815

PEAK_74] PEAK_74)
00 700
AVG 54 AVG 54
525 T R 52! ] T
Wwww It _—— IPE
3540 350
Peak
17.5 .
Avg
3000 6000. 9000. 12000, 15000 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH28-HY Site + B3CH20-HY
Condition: PEAK 74 3m HF_91200 02368 231030 HORIZONTAL Condition: PEAK 74 3m HF_3120D 02360 231030 VERTICAL
Linit Read  Ant Cable Preamp Auwx  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

d eV dB/m A8 B B o deg

1 4374.00 46.57 74.60 -27.43 38.36 3154 1255 37.56 6.68 - -~ PEAK

2 731108 49.49 74.00 -24.51 35.42 36.85 15.44 3B.61 @.36 254 317 PEAK

3 730Le0 39.43 54.60 -14.57 25.36 36.88 15.44 3861 @.36 254 317 Average

d ey dB/m A8 B B o deg

1 4874.08 45.62 74.00 -28.38 37.41 3254 1255 3756 .68 -- -- PEAK
2 731100 49.38 74.80 -24.70 35.23 36.86 15.44 3361 036 155 24 PEAK
3 731Lee 39.18 54.00 -14.82 25.11 36.88 15.44 3361 .36 155 24 Aver:

age

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C26 of C47




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491901C

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg % %l
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 149, 14500
Frequency (MHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
1050 1050
#15 i3
17.7G 100 100
AVG 54 MG 54
~18G 528 7k
Avg 0 bl
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91060 02368 231030 HORTIONTAL Condition: AVG 54 3n HF 91200 02368 231030 VERTICAL
TEL : 886-3-327-0868 Page Number : C27 of C47

FAX: 886-3-327-0855




wamanas. FCC RADIO TEST REPORT

Report No. : FR491901C

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 106 i
e
815 5
\ PEAK BE 74 PEAK 74
4 Wi, 0
Mty
5. hosidiiinc, i . 5. PO Tl b p h
el o
30 350
Peak
11 1.
462 2695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-KY Site + @3CH28-HY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL Condition: PEAK 74 3m HF 9120 02360 23130 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3800, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28351 53.88 74.00 -20.12 43.97 27.64 8.86 36.27 9.66 1e@ 20 PEAK 1 2462.08 184,44 ----mn -oooee 9479 27.50 8.83 36.27 9.63 180 20 PEAK
gL 0B Lol B
1225 1225
105 105 ]
_F“_‘—\--‘_‘_‘—\—\.
815 5
00 \ 00
o AVGBE 34 25 AVG_54
1 -
h"‘—\-».—..__
30 Bl -
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-KY Site + @3CH28-HY
Condition: AVG_BE 54 3m HF 912D 02360 23130 HORIZONTAL Condition: AVG 54 3n HF_91200_2368_231030 HORTZONTAL
+ RE:1000. 0BkHZ VBi:.750kHz SWT:Auto + RBI: 1009, 068kHZ VBi:0.750kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248355 4238 54.00 -11.78 32,39 27.64 8.86 36.27 9.66 108 20 AVERAGE 1 262,08 96.93 ------ ----me 87.26 27.5¢ 8.82 36.27 9.68 1@ 20 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamanas. FCC RADIO TEST REPORT

Report No. : FR491901C

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105 1
815 5
\ PEAK BE 74 PEAK 74
00 00
WWM 1 .
L7k by g et " ) 52' " bttt g !
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-KY Site + @3CH28-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL Condition: PEAK 74 3m HF 912D 02360 231030 VERTICAL
+ RE: 1000, 068kHz VBi: 3800, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 29571 56.34 74.00 -23.66 40.35 27.7% 8.89 36.28 9.68 356 205 PEAK 1 246208 98.86 ------ ------ 89.13 27.5¢ 8.82 36.27 9.6 356 205 PEAK
gL 0B Lol B
1225 1225
105 105
1
815 5
00 00
o AVGBE 34 25 AVG_54
—
e 1 J L__
% =T e se
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 1800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-KY Site + @3CH28-HY
Condition: AVG_BE 54 3m HF 912D 02360 231030 VERTICAL Condition: AVG 54 3n HF_91200 02368_231030 VERTICAL
+ RE:1000. 06kHz VBi:.750kHz SWT:Auto + RBI: 1009, 068kHz VBi:0.750kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28385 49.43 54.80 -13.57 30.51 27.64 8.87 36.27 9.68 356 215 AVERAGE 1 262,08 9136 ------ ------ 863 27.5¢ 8.82 36.27 9.68 356 215 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 MLmel{d&ann) ) Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 700
AVG AVG,
525 4 e . R 5! 1 r: i
S S I——_
350 3540
Peak
115 7.
Avg
3000 6000, A 1 15000, 18000 3000 6000, A 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ @3CH28-HY Site @ 3CH28-HY
Condition: PEAK_74 3m HF_9128D 02360 231030 HORIZONTAL Condition: PEAK_74 3m HF 912D 02360_231030 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m 48 d8 A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m 0B dB A8 n  deg
1 492408 49.51 74.00 -24.49 41.89 32.80 12.64 37.66 @.58 162 36 PEAK 1 4924.00 46.48 74.60 -27.60 37.98 32.80 l12.64 37.68 @.58 341 151 PEAK
1 492408 37.99 54.00 -16.10 29.45 32.80 12.64 37.66 @.58 162 36 Average 1 4924.00 36.67 54.60 -17.33 28.25 32.80 12.64 37.68 @.58 341 151 Average
3 7386.00 48.69 74.60 -25.91 34.25 36.66 15.52 38.67 @.33 18 311 PEAC 3 73B6.08 48.25 74.00 -25.75 34.41 36,66 15.52 3B.67 @.33 208 331 PEAK
4 7386.00 38.62 54.00 -15.38 24.78 36.66 15.52 38.67 @.33 180 311 Average 4 7386.80 38.69 54.00 -15.31 24.85 36.66 15.52 38.67 .33 200 331 Average
TEL : 886-3-327-0868 Page Number : C30 of C47
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491901C

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg % il
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
1050 1050
#15 i3
17.7G 100 100
AVG 54 MG 54
~18G 528 7k
Avg 0 bl
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91060 02368 231030 HORTIONTAL Condition: AVG 54 3n HF 91200 02368 231030 VERTICAL
TEL : 886-3-327-0868 Page Number : C31 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491901C

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
105 N_m\ 105
815 //W 5
k PEAK 74
00 00
1,7 \
L il EZ'W Pt T B "
30 350
Peak
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-KY Site + @3CH28-HY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL Condition: PEAK 74 3m HF 9120 02360 23130 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.04 60.42 74.00 -13.56 50.98 27.31 8.69 36.24 9.66 189 28 PEA 1 241208 18411 ----mn -oooe 04,44 2750 8.74 36.25 9.63 189 20 PEAK
gL cB) Lol B
1225 1225
105 105 ]
Bt a——— L
00 / \ 00
528 ( 528 VG54
| I —
31 =7
Avg
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-KY Site + @3CH28-HY
Condition: AVG_BE 54 3m HF 91200 02360 23130 HORIZONTAL Condition: AVG 54 3n HF_91200_2368_231030 HORTZONTAL
+ RE:1000. 06kHz VBi:.520kHz SWT:Auto + RBI: 1089, 068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.95 42,78 54.80 -11.27 33.35 27.30 8.69 36.24 9.68 189 20 AVERAGE 1 212,08 9651 ------ ------ 86.85 27.50 8.73 36.15 9.68 189 20 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamanas. FCC RADIO TEST REPORT Report No. : FR491901C

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105 ]
815 - 5
\ PEAK 74
00 00
1
i i i o i fl e 52! PR ATIN TR R e b
| sttt .
30 350
Peak
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-KY Site + @3CH28-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL Condition: PEAK 74 3m HF 912D 02360 231030 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.69 53.92 74.00 -20.06 44.49 27.30 8.69 36.24 9.66 408 322 PEAK 1 21208 97.08 ------ ------ 87.42 7.5 8.73 36,15 9.68 4@ 322 PEAK
gL cB) Lol B
1225 1225
105 105
1
815 5
00 {/- W 00
\ VG54
528 528
31 =T
Avg
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-KY Site + @3CH28-HY
Condition: AVG _BE 54 3m HF 120D 02360 231030 VERTICAL Condition: AVG 54 3n HF_91200 02368_231030 VERTICAL
+ RE:1000. 06kHz VBi:0.520kHz SWT:Auto + RBI: 1009, 068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.69 39.87 54.00 -14.13 30.44 27.30 8.69 36.24 O9.68 408 322 AVERAGE 1 212,08 89.61 ----mn ---ee 79.94 2750 8.74 36.25 9.68 480 320 AVERAGE
TEL : 886-3-327-0868 Page Number : C33 of C47
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Pol. Horizontal Vertical
1 HLM{HB!IWIH] " Level (dBuVim)
1225 1225
1050 o
815 15
PEAK 74 PEAK 74
00 700
w5 ) A\'Gﬂﬂ " AVG 54
] I R I
(S ot T by gt —
Peak 50 B0
Avg 115 1
3000 6000, 9000, 1 15000, 18000 3000 6000, 9000. 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : 03CH2O-HY Site  : 3CH2O-HY
Condition: PEAK 74 3m HF_31280 02360 231030 HORIZONTAL Condition: PEAK 74 3m HF_9128D 02360 231030 VERTICAL
Linit Read  Ant Cable Preamp  Aux MPos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBwV dB/m dB dB_dB m deg Mﬂzmdﬁu\”n & dewv dB/m dB dB_dB m  deg
1 43400 45.89 74.80 -28.11 37.97 3019 12.46 37.52 @79 - - PEM 1 450408 45.10 74.60 -28.% 37.18 319 1246 37.52 @79 - - PEAK
TEL : 886-3-327-0868 Page Number : C34 of C47
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